



Av. Adolfo López Mateos 1220 Col. Margarita Ríos Salazar, San Nicolás de los Garza, N.L. www.magnolacero.com
 Código Postal / Postal Code: 66479 Teléfono / Phone number: +52(81)8158-0300

Código de cliente / (Customer ID) Cliente / (Customer)

ABNSA S.A DE C.V.

554R

Dirección / (Address)

Av. Adolfo López Mateos 1220 SAN NICOLAS DE LOS GARZA, N.L. México

Destinatario / (Consignated to)

7va Avenida 140 PARO IND MTY Parque Industrial Monterrey APOCACA NL 66600

Factura / Invoice Num. /

Orden de compra

Part (Item)	Description / (Description)	Cantidad / Quantity	Unidad / Unit	No. Lote / Lot Number	Código (Part)	ASTM	Composición Química (Chemical Composition)				Prueba de Tensión			
							C	Mn	P	S	Coeficiente (ksi)	Tensión (ksi)	% Elong.	Dureza (HRB)
PRM15015011610N	PTR1 5x1.50-11.6 10MTS	8.13	TON		10039500	A-500 GRADO B	0.094	0.45	0.01	0.002	49	61	25	75
					10037275	A-500 GRADO B	0.095	0.42	0.005	0.005	50	62	25	72
					1910112390	A-500 GRADO B	0.088	0.35	0.023	0.02	53	64	27	74
PRM15015009610N	PTR1 5x1.50-9.6 10MTS	24.16	TON		10037276	A-500 GRADO B	0.086	0.44	0.005	0.002	54	62	30	75
					10037247	A-500 GRADO B	0.096	0.45	0.014	0.002	53	64	29	74
					1920866302	A-500 GRADO B	0.087	0.48	0.012	0.002	54	63	26	76
					1910114310	A-500 GRADO B	0.056	0.39	0.006	0.004	57	66	27	75
PRM40040009610N	PTR441C 05 6.10 MTS	1.8	TON		1930922402	A-500 GRADO B	0.06	0.46	0.01	0.004	55	65	27	77

Certificamos que el material descrito satisface las especificaciones requeridas. La composición química son transcripción de los certificados del Proveedor de acero.
 We certify that the above described material satisfies the required specifications. The chemical composition is transcription from the mill test certificate of the steel supplier.
NOTE: NINGUN PRODUCTO HA SIDO PRUBADO HIDROSTATICAMENTE. NONE OF THIS PRODUCTS HAVE BEEN HYDROSTATICALLY TESTED. NO WELD REPAIR WAS MADE IN ALL THIS ITEMS.

MAGNOLACERO